For Tecumseh Peerless Transmission Transaxle Parts Call 606-678-9623 or 606-561-4983
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For Tecumseh Peerless Transmission Transaxle Parts Call 606-678-9623 or 606-561-4983

Ref # Part Number Qty Description
1 290376 0 Crankshaft
2C 650634 0 Washer
2 310212A 0 Rod Assy., Connecting
3 650633 0 Screw, Connecting rod
4 310227 0 Piston
5 310140 0 Pin, Piston
6 310128 0 Ring, Piston pin retaining
7 310190 0 Ring Set, Piston
8 250204 0 Block Assy., Cylinder
9A 530133 0 Bearing, Ball
9B 530105 O Bearing, Needle
10 510105 Seal, Crankshaft
11  510106A 1400- 1601AReta|r?éP9%?aﬁf<§1aft seal
11A  510106A EngingoPartkéfginer, Crankshaft seal
12A  510109A 0 Ring, Crankshaft seal retainer
12 510109A 0 Ring, Crankshaft seal retainer
13 650581 0 Stud
14 510270 0 Gasket, Cover
15 570370 0 Plate, Cover
16 650579 0 Screw, Int. torx hd., 10-24 x 1/2
17 490276 0 Shaft, Air vane
18 490277 0 Vane Assy., Air
19 490278 0 Clip, Air vane
20 490279 0 Link, Governor
21 510227 0 Gasket, Cylinder Kead
22 250182 0 Head, Cylinder
23 650477 0 Screw, Torx pan hd., 1/4-20 x 3/4
24 33636 0 Plug, Spark (Champion J-8 or equivalent)
24 34251 0 Resistor Spark Plug
25 650455 0 Key, Woodruff
26 350339 0 Base Assy., Shroud
27 650497 0 Screw
27A 650477 0 Screw, Torx pan hd., 1/4-20 x 3/4
28 650582 0 Screw
29 590382 0 Cup, Starter
30 29544 0 Washer, Flat
31 650577 0 Nut, Flywheel
32 650477 0 Screw, Torx pan hd., 1/4-20 x 3/4
34 510277 0 Gasket, Adapter cover
35 570471 0 Cover, Adapter
36 570372 0 Lever, Adjusting
37 490267 0 Spring, Adjusting lever
38 650576 0 Screw, Pan flex hd., 10-24 x 5/8
39 650527 0 Stud
40 510229 0 Gasket, Carburetor
41 650456 0 Nut, Lock
41 650457 0 Nut, Flange whizlock, 1/4-28
44 29774 0 Line, Fuel (Braided 8.25")
48 350336 0 Shroud, Cylinder
49 610701 0 Lever,Stop
50 650356 0 Screw, Hex washer hd., 1/4-20 x 3/8
51 390263A 0 Muffler Assy.
52 510230 0 Gasket, Exhaust
53 390292 0 Base, Muffler
54 650497 0 Screw
55 390259 0 Baffle, Muffler
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Ref # Part Number Qty Description
56 390267 0 Cover, Muffler
57 650578 0 Screw
58 610700 0 Terminal, Lead wire
59 530132 0 Washer, Thrust
67 510239 0 Gasket, Shroud base
68 650168 0 Washer, Flat
123 610588 0 Condenser
124 610587 0 Contact Assy., Breaker
125 630932A 0 Inlet Needle, Seat, Gasket & Spring Assy.
126 630978 0 Diaphragm & Gasket Assy.
127 631185 0 Carburetor
128 610659 0 Magneto
129  590398A 1400-1401ARewiftP8eaé & Shroud Assy.
130  510235D EngingyPartgshiflet Set
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ILLUSTRATION SHOWS TYPICAL PARTE ONLY. ORDER BY PAAT NUMBER. PARTE NOT LIBTED ARE SUFFLIED BY OEM.
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For Tecumseh Peerless Transmission Transaxle Parts Call 606-678-9623 or 606-561-4983

Ref # Part Number Qty Description
1 772072 Transaxle Cover (Incl. 2 & 73)
2 780013 Needle Bearing
3 770031 Transaxle Case (Incl. 2 & 112)
4 776014 Shifter Shaft & Bearing (Incl. 91)
5 778041 Output Pinion
6 778036 Output Gear
10 784004 Shift Rod & Fork
13 778198 Bevel Gear (16 teeth-steel)
14 778197 Bevel Pinion (10 teeth-steel)
15 778033A Ring Gear
16 786027 Drive Block
17 786019 Drive Pin
18 786017 1400-1401Aoytp R agfak 8blcer
20 792004 Peerless  steel Ball
22 792003 Spring
25A 792007 Screw, 1/4-20 x 3/4"
25 792007 Screw, 1/4-20 x 3/4"
26 792018 Snap Ring
26A 792017 Snap Ring
29 780001 Washer
31A 780107 Washer
31 780042 Thrust Washer
34 780053 Bushing
39 786026 Dowel Pin
47A  774224B Axle (18-5/8" long)
48A  T774224B Axle (18-5/8" long)
49 778020 Shifting Gear (1st & Rev.)
50 778019A Shifting Gear (2nd & High)
51 778024A Input Shaft Spur Gear
56 778035A Gear Cluster (Incl. 34)
66 776067 Input Shaft
67 776123 Brake Shaft & Gear
73 780055 Needle Bearing
85 792010 Pipe Plug, 3/8" sq. hd.
85A 792010 Pipe Plug, 3/8" sq. hd.
87 788008 Oil Seal
91 780018 Bearing
101 774028A Differential Carrier (8 threaded hole s)
102 774029A Differential Carrier
103 792020 Screw, 1/4-20 x 2-1/4"
104 792006 Lockwasher, 1/4"
112 780011 Needle Bearing
124 788026 Case-to-Cover Gasket
124A  788003A Shift Lever Housing Gasket
132 778037 Idler Gear (30 teeth)
136 782042A Axle Housing & Bushing (Incl. 137)
137 780054 Bushing
138 782042A Axle Housing & Bushing (Incl. 137)
142 792016 Snap Ring
143 792001 "O" Ring
144 792049 Drive Pin
145 784088 Shift Lever Housing
146 784094 Shift Lever Keeper
147 784259 Shift Lever
148A 784054 Shift Rod Assy. (Incl. 10,20,22,26A & 148)
148 784055

WWW.Mmymowerparts.com



For Tecumseh Peerless Transmission Transaxle Parts Call 606-678-9623 or 606-561-4983

Ref # Part Number Qty Description
149 784057 Shifter Rod
149A 784056 Shift Rod Assy. (Incl. 10,20,22,26A & 149)
153 784074 Shifter Stop
157 788009 Oil Seal
159 776008 Reverse Idler Shaft
160 786008 Reverse Idler Spacer
161 778016 Reverse Idler
180  730229A Gear Oil 80W90
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